AT
I-l_ILﬂr.I.ID
Test Plots (GFSK)
20 dB Bandwidth & Occupied Bandwidth (Low-CH)
i Agilent R T [Freq/Channel

Ch Freq 2462 Giz Trig Free| » emicr tred

Occupied Bandwidth

StartFreq
2. 406058000 GHz

Stop Freq
240350000 GHz

CF Step
300.00aRaE kHz
uto Man

Freq Offset
m | 0A0AE0EEE Hz

: #BH : :
. X - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 ([ 0ff

877.0901 kHz e

Transmit Freq Error
% B Bandwidth

[File Operation Status. A:\SCREN477.GIF file saved
Test Plots (GFSK)
20 dB Bandwidth & Occupied Bandwidth (Mid-CH)

4 Agilent R T |Freq/Channel
|
Ch Freq .44l GHz Trig Free

Dccupied Bandwidth 1 ]

Center Freq
2. 44100000 GHz

Start Freq
243950800 GHz

Stop Freq
2. 44250800 GHz

CF Step
300000808 kHz

Freq Offset
B.BAREEEAE  Hz

: : Signal Track
Occupied Bandwidth Occ BH % Pwr  99.00 7 [l 0ff

869.6036 kHz et

Transmit Freq Error -1 14 Hz
% dB Bandwidth

File peratiun Status, C:\HCT.GIF file saved

FCC PT.15.247 =
TEST REPORT FCC CERTIFICATION REPORT w
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1305R12 May 21, 2013 GSMMWCDMA Phone with Bluetooth3 .0, WIFIB02.11 blghn ZNFE465G
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Test Plots (GFSK)
20 dB Bandwidth & Occupied Bandwidth (High-CH)
% Agilent

Ch Freq 2.48 GHz

Occupied Bandwidth

# ||_|I E: H

R T [Freq/Channel
Center Freqg

Trig Free| 5 fonpannan che

Start Freq
2.47850008 GHz

Stop Freq
243150068 GHz

CF Step
200.000008 kHz
Auto Man|

Freq Offset
| DLAAG6RGEEE Hz

| Occupied Bandwidth
871.4967 kHz

Transmit Freq Error 7 H
|| ® dB Bandwidth -

Occ BH % Puwr
% dB

Signal Track
On Dff

IFile Operation Statuss C:\HCT.GIF file saved

Test Plots (8DPSK)
20 dB Bandwidth & Occupied Bandwidth (Low-CH)
2 Agilent

2.402 GHz

Ch Freg

R T |Freq/Channel

Center Freq

Trig Free| 5 yoonanen che

Start Freqg
2. 40050008 GHz

Stop Freq
2. 48350068 GHz

CF Step|
300.009000 kHz
Auto Man

Freq Offset
g 0000006600 Hz

Occ BH I Puwr
% dB

| Occupied Bandwidth
1.1588 MHz

Transmit Freq Error :
% ¢dB Bandwidth

Signal Track
On OFf

[ File Operation Status. C:\HCT.GIF file saved

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT

www.het co kr

Test Report No.
HCTR1305R12

Date of Issue:
May 21, 2013

EUT Type:
GSMMWCDMA Phone with Bluetooth3.0, WIFIB02.11 blghn

FCCID:
INFE465G
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Test Plots (BDPSK)
20 dB Bandwidth & Occupied Bandwidth (Mid-CH)
% Agilent

Ch Freq Z2.44l GHz

Occupied Bandwidth

# ||_|I E: H

R T [Freq/Channel
Center Freqg

Trig Free! 5 111 panan che

Start Freq
243950008 GHz

Stop Freq
2. 44250008 GHz

CF Step
200.000068 kHz
Auto

Freq Offset
| DLAAG6RGEEE Hz

| Occupied Bandwidth
1.1460 MHz

Transmit Freq Error
|| ® dB Bandwidth

Occ BH % Puwr
% dB

Signal Track
On Dff

IFile Operation Statuss C:\HCT.GIF file saved

Test Plots (8DPSK)
20 dB Bandwidth & Occupied Bandwidth (High-CH)
2 Agilent

Ch Freq 2.4% GHz

R T |Freq/Channel

Center Freq

Trig Free| 5 jonnpnen chz

Start Freqg
247850008 GHz

Stop Freq
248150068 GHz

CF Step|
300.009000 kHz
Auto Man

Freq Offset
g 0000006600 Hz

Occ BH I Puwr
% dB

| Occupied Bandwidth
1.1593 MH

Transmit Freq Error
% ¢dB Bandwidth

Signal Track
On OFf

[ File Operation Status. C:\HCT.GIF file saved

Manl

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT

www.het co kr

Test Report No.
HCTR1305R12

Date of Issue:
May 21, 2013

EUT Type:
GSMMWCDMA Phone with Bluetooth3.0, WIFIB02.11 blghn

FCCID:
INFE465G
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Test Plots (m/4ADQPSK)
20 dB Bandwidth & Occupied Bandwidth (Low-CH)
% Agilent

Ch Freq Z.482 GHz

Occupied Bandwidth

# ||_|I E: H

eI (1 AAAGB000  Hz

R T [Freq/Channel

Center Freqg

Trig Free| 5 aonmnnn che

Start Freq
2.48050068 GHz

Stop Freq
2. 48350008 GHz

CF Step
200.000008 kHz
Auto Man|

Freq Offset

| Occupied Bandwidth
1.1548 MHz

Transmit Freq Error
|| ® dB Bandwidth

Occ BH % Puwr
% dB

Signal Track
On Dff

IFile Operation Statuss C:\HCT.GIF file saved

Test Plots (m/4DQPSK)
20 dB Bandwidth & Occupied Bandwidth (Mid-CH)
2 Agilent

Ch Freq 2.441 GHz

R T |Freq/Channel

Center Freq

Trig Free| 5 111 pan0e0 cHe

Start Freqg
2.43950008 GHz

Stop Freq
2. 44250068 GHz

CF Step|
300.009000 kHz
Auto Man

Freq Offset
g 0000006600 Hz

Occ BH I Puwr
% dB

| Occupied Bandwidth
1.1553 MHz

Transmit Freq Error
% ¢dB Bandwidth

Signal Track
On OFf

[ File Operation Status. C:\HCT.GIF file saved

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT

www.het co kr

Test Report No.
HCTR1305R12

Date of Issue:
May 21, 2013

EUT Type:
GSMMWCDMA Phone with Bluetooth3.0, WIFIB02.11 blghn

FCCID:
INFE465G
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Test Plots (m/4DQPSK)
20 dB Bandwidth & Occupied Bandwidth (High-CH)

4 Agilent R T [Freg/Channel

Center Freqg

Ch Freq 2.48 GHz Trig Free| 5 fonpnnnn GH=

| Dccupied Bandwidth

Start Freq
2.47850008 GHz

Stop Freq
243150068 GHz

CF Step
200.000008 kHz
Auto Man|

Freq Offset
| DLAAG6RGEEE Hz

# ||_|I E: H

. : i : . = Signal Track
Occupied Bandwidth Occ BH % Pur On 0ff

1.1547 MHz Hix

Transmit Freq Error

% B Bandwidth
File Operation Status, C:\HCT.GIF file saved

FCC PT.15.247 =
TEST REPORT FCC CERTIFICATION REPORT w
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1305R12 May 21,2013 GSMMWCDMA Phone with Bluetooth3 .0, WIFIB02.11 blghn ZNFE4G5G
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8.4 NUMBER OF HOPPING FREQUENCY

LIMIT

According to §15.247(a)(1)(iii), Frequency hopping systems operating in the 2400 MHz ~ 2483.5
MHz bands shall use at least 15 hopping frequencies.

Test Configuration

Bluetooth Tester
oo

(QSpectrum Analyzer

[ ]

EUT | Power Splitter

TEST PROCEDURE

The Bluetooth frequency hopping function of the EUT was enabled.
The Spectrum Analyzer is set to ( DA 00-705 )
Span =the frequency band of operation

RBW = 1% of the span

VBW = RBW
Sweep = Auto
Detector = Peak
Trace = Max hold

The trace was allowed to stabilize.

TEST RESULTS

No non-compliance noted

Test Data
Result (No. of CH)
Limit Result
GFSK SDPSK 4DQPSK
79 79 79 =15 Pass

Note : In case of AFH mode, minimum number of hopping channels is 20.

FCC PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www.het co kr

Test Report No. Date of Issue:
HCTR1305R12 May 21,2013

EUT Type:

GSMMWCDMA Phone with Bluetooth3.0, WIFIB0Z2.11 blgh

FCCID:
INFE465G
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Test Plots (GFSK)

Number of Channels (2.4 GHz - 2.441 GHz)

1 Agilent

:|i|'||||{

Test Plots (GFSK)

C Bluetanth

I| ”II|

R T

Center Freqg
2. 42050000 GHz

'lf1|| |I'|"‘ A

ll 'J (T

Start Freq

“ lll Illl 1) 'I llJ " il |J H'Ill [\ IL||| Ip I|;|Ij_|'|"~"|p'r'|;[_"'|r'

Stop Freq

CF Step
4.18000068 MHz
Auto

Freq Offset

On

Number of Channels (2.441 GHz - 2.4835 GHz)

3= Agilent

I || I |, Il

R T |Freq/Channel

Center Freq

|||l|l

!
||||| AT

i'., l|| |\| |

1

TIVTTY

h‘1l|

|] 'J

||||| 1”] '|\||r *.UI

J'-|'||||1|_1|"'

I'J | '|l|| || |

Stop Freq

4.25000088 MHz
Huto

Freq Offset

Signal Track
On

|File Operation Status. C:\HCT.GIF file saved

[Freq/Channel

2.40000008 GHz

2.44180808 GHz

Manl

0.60000800 Hz

Signal Track
0ff

246225800 GHz

Start Freqg
2. 44180088 GHz

2.48350000 CHz
CF Step|
Manl

L
i 000000008 Hz

Off

FCC PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www.het co kr

Test Report No.
HCTR1305R12

Date of Issue:
May 21, 2013

EUT Type:
GSMMWCDMA Phone with Bluetooth3.0, WIFIB02.11 blghn

FCCID:
INFE465G
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Test Plots (8DPSK)
Number of Channels (2.4 GHz - 2.441 GHz)

o Aglent R T |Freq/Channel

C Bluetooth
'”'_Ht'* ;: Center Freq
LTed . : 2. 42850080 GHz

SARAANT, NPTV TP Start Freq

Stop Freq

CF Step
4.18000068 MHz

Freq Offset

# ||_|I E

2.40000008 GHz

2.44180808 GHz

Auto Man|

0.60000800 Hz

Signal Track
On Dff

IFile Operation Status, C:\HCT.GIF file saved
Test Plots (8DPSK)
Number of Channels (2.441 GHz - 2.4835 GHz)
% Agilent R T |Freq/Channel

F.
; Center Freq
246225000 GHz

LR P A A o P ok T T P P R 75
|,'.I Il,r]l-,-"'-.r-l-l'-.,.'-'yl |_r-1i.'r"-""'La""-.,-' L iy L] IR Al Lo LT P RIFLN Start Fre

2.44180888 GHz

Stop Freq
2. 48350060 GHz

4.25000088 MHz

N FreqOffset
| 0.0000aa08 Hz

Signal Track

CF Step|

Auto Man|

On OFf

#

| File Operation Status. C:AHCT.GIF file saved

# ||_|I E z

FCC PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www.het co kr

Test Report No.

HCTR1305R12

Date of Issue:
May 21, 2013

EUT Type:
GSMMWCDMA Phone with Bluetooth3.0, WIFIB02.11 blghn

FCCID:
INFE465G

Page 34 of 80




ACT
I-I_It.ﬂr.l.lll
Test Plots (m/4ADQPSK)
Number of Channels (2.4 GHz - 2.441 GHz)
% Agilent R T |Freq/Channel
15C Bluetn th

Ftt : Center Freq
: 2.42650000 GHz

-
!

| VA e A P P g Start Freq
S 2.40000009 GHz

Stop Freq
2. 44108068 GHz

CF Step
4.10000008 MHz
Auto Man|

Freq Offset
Q.AA000600 Hz

Signal Track
On Dff

#\JE z
IFile Operation Statuss C:\HCT.GIF file saved
Test Plots (m/4DQPSK)
Number of Channels (2.441 GHz - 2.4835 GHz)

55 Agilent R T |Freq/Channel
e - ,

Center Freq
246225000 GHz

R R i i = T T B e 1,1
“n—'l-".’l I"III I\""|;\Il"'.!Jr-I'._IIhII.F'F.'f'I LI.'I I"F""u"'flr"'l lllr.‘ it o 4 -f.llnl by r‘..ll,__n-lir'ﬁl'll' 1._‘.' LAY J IIJ" 1 P_-}J I‘lr \J L o+ IHF'.I

! Start Freq
| '1 244100000 GHz

Stop Freq
2. 48350060 GHz

CF Step|
4.25000008 MHz
Auto Man|

Freq Offset
¥ B.Bee0aeED Hz

Signal Track
On OFf

#

| File Operation Status. C:AHCT.GIF file saved

# ||_|I E z

FCC PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www.het co kr

Test Report No.

HCTR1305R12

Date of Issue:
May 21, 2013

EUT Type:
GSMMWCDMA Phone with Bluetooth3.0, WIFIB02.11 blgin

FCCID:
INFE465G
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8.5 TIME OF OCCUPANCY (DWELL TIME)

LIMIT

According to §15.247(a)(1)(iii), Frequency hopping systems operating in the 2400 MHz ~ 2483.5

MHz bands. The average time of occupancy on any channels shall not greater than 0.4 s within a

period 0.4 s multiplied by the number of hopping channels employed.

Test Configuration

Bluetooth Tester
o0 (Spectrum Analyzer

EUT | Power Splitter

TEST PROCEDURE
This test is performed with hopping off.

EUT was set to transmit the longest packet type (DH5)
The Spectrum Analyzer is set to { DA 00-705 )
Span = Zero span, Centered on a hopping channel
RBW = 1 MHz
VBW = RBW

Sweep = as necessary to capture the entire dwell time per hopping channel

Detector = Peak
Trace = Max hold

The marker-delta function was used to determine the dwell time.

Normal Mode / EDR Mode
DH 5(The longest packet type for GFSK)

CH Mid : 2.875 * (1600/6)/79 * 31.6 = 306.67 (ms)
2-DH 5(The longest packet type for m/4DQPSK)

CH Mid : 2.875 * (1600/6)/79 * 31.6 = 306.67 (ms)
3-DH 5(The longest packet type for 8DPSK)

CH Mid : 2.875 " (1600/6)/79 * 31.6 = 306.67 (ms)
AFH Mode

DH 5(The longest packet type for GFSK)

CH Mid : 2.875 " (800/6)/20 * 8.0 = 153.33 (ms)

2-DH 5(The longest packet type for m/4DQPSK)

FCC PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www.het co kr

Test Report No.
HCTR1305R12

Date of Issue:
May 21,2013

EUT Type:
GSMMWCDMA Phone with Bluetooth3.0, WIFIB02.11 blghn

FCCID:
INFE465G

Page 36 of 80




AC T

I-I_Ttﬂrl.lll

CH Mid :

CH Mid :

Note :

2.875 " (800/6)/20 * 8.0 = 153.33 (ms)
3-DH 5(The longest packet type for SDPSK)
2.875 * (800/6)/20 * 8.0 = 153.33 (ms)

A DH5 Packet need 5 time slot for tfransmitting and 1 time slot for receiving. Then the system

makes worst case 1600/6 hops per second with 79 channels. So the system have each channel

3.3755 times per second and so for 31.6 seconds the system have 106.7 times of appearance.

Each tx-time per appearance of DH5 is 2.883 ms.
Dwell time = Tx-time * 106.7

TEST RESULTS
See the tahle.

Pulse Time (ms) Total of Dwell (ms) Period Time Limit
Channel Result
GFSK 8DPSK GFSK B8DPSK (s) (ms)
Low 2.875 2.883 306.67 307.52 316 PASS
Mid 2.875 2.875 306.67 306.67 316 400 PASS
High 2.875 2.875 306.67 306.67 316 PASS
Pulse Total of
Period Time Limit
Channel | Time (ms) | Dwell (ms) Result
(s) (ms)
I4DQPSK
Low 2.883 307.52 31.6 PASS
Mid 2.875 306.67 31.6 400 PASS
High 2.875 306.67 31.6 PASS
iggr;::g:i FCC CERTIFICATION REPORT www.hct cokr
Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1305R12

May 21, 2013

GSMMWCDMA Phone with Bluetooth3.0, WIFIB0Z2.11 blgh

INFE465G
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Test Plots (GFSK)
Dwell Time (Low-CH)

5C Dwell Tin
Att

Test Plots (GFSK)
Dwell Time (Mid-CH)
2 Agilent
art 15C DOwell Tin
i A
Lk

Mkr1
" Center Freqg
2. 40200000 GHz

Start Freq
Stop Freq

CF Step
1.08000068 MHz

Freq Offset

JI“_JJ ﬁl ﬁ” _w'lhl} II'F

Signal Track

R [Freq/Channel

2.48200808 GHz

2.40200008 GHz

Auto Man|

0.60000800 Hz

file saved

R T |Freq/Channel

Mkrl
8 B Center Freq
244100000 GHz

2.44180888 GHz

Stop Freq
244100068 GHz

1.06680888 MHz

Freq Offset
] = B.BREEERRE Hz
'ul J'd _l'|||r".FNJlf mhullﬂldwli #"ﬂ'ﬂlﬂl S ——

Signal Track

Start Freqg

CF Step|

Auto Man|

#YBH 1 MHz

| File Operation Status. C:AHCT.GIF file saved

FCC PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www.het co kr

Test Report No.
HCTR1305R12

Date of Issue:
May 21, 2013

EUT Type:

GSMMWCDMA Phone with Bluetooth3.0, WIFIB0Z.11 blgh

FCCID:
INFE465G
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Test Plots (GFSK)
Dwell Time (High-CH)
% Agilent

R T
- i Ch73 a Mkrl '

[Freq/Channel

Center Freqg
2. 43000000 GHz

Start Freq
243000068 GHz

Stop Freq
2. 43000000 GHz

CF Step
1.00000008 MHz
Auto Man|

Freq Offset
Q.AA000600 Hz

i\"ﬁ}'-ﬂﬁhﬂli'lﬂf"ﬁ

Signal Track

Test Plots (8DPSK)
Dwell Time (Low-CH)
2 Agilent
art 15C DOwell Tin

Center Freq

FRtE 5. 40200000 GHz

Start Freqg
2. 48200008 GHz

Stop Freq
2. 48200060 GHz

CF Step|
1.00088808 MHz
Auto Man|

Freq Offset
(| 000000000 Hz

Signal Track

#YBH 1 MHz

| File Operation Status. C:AHCT.GIF file saved

FCC PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www.het co kr

Test Report No.

HCTR1305R12

Date of Issue:
May 21, 2013

EUT Type:

GSMMWCDMA Phone with Bluetooth3.0, WIFIB0Z2.11 blgh

FCCID:
INFE465G
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Test Plots (BDPSK)
Dwell Time (Mid-CH)
W Aglent R [Freq/Channel
) C Dwell Time C a Mkrl 3
Aitt : Center Freq
- 2.44100000 GHz

iR

i
TN. JJ'|a.',l,'!.-.,.l'-1‘.J,\l'\'.'.|H'.',',.-.'.-J._-+1-a..\—'J.-.?r.di-i\;lp.~'-,x,.-.,.l1.,u+—-ld,+‘..\'—'.'ﬁ_.r'\."~‘(ﬂl}T

Start Freq
2.441 00668 GHz

Stop Freq
2. 44108068 GHz

CF Step
1.00000008 MHz
Auto Man|

Freq Offset
Q.AA000600 Hz

-+-f|‘~‘:-'ﬂw i I'lll""'{hh"'l"."‘f‘lllm'

Signal Track

Test Plots (8DPSK)
Dwell Time (High-CH)

55 Agilent R T |Freq/Channel
Yart 15C Owell Time C a Mkrl 5

At Center Freq

2ABBEABEE GHz

1
T—.,w.,\.r}_-_ e e e b

Start Freqg
2. 43000008 GHz

Stop Freq
2. 43000000 GHz

CF Step|
1.00088808 MHz
Auto Man|

Freq Offset
B.e0000600 Hz

’*l"r*f*.,"'1‘*n'I,.!..1\ﬂ_r9-'H-“i,-ﬂ_fv,h*"'f{'prfl'& :

Signal Track

#YBH 1 MHz

| File Operation Status. C:AHCT.GIF file saved

FCC PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www.het co kr

Test Report No.

HCTR1305R12

Date of Issue:
May 21, 2013

EUT Type:
GSMMWCDMA Phone with Bluetooth3.0, WIFIB02.11 blghn

FCCID:
INFE465G
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Test Plots (m/4DQPSK)
Dwell Time (Low-CH)
o Aglent R T [Freq/Channel
’ C Dwell Time Ch.@ a Merl 3

At ! Center Freq
: 2.48200000 GHz

.-,r.-_._-;l-.~+u-'-.'.—-—.'-—:p-.vq,._-v-'-.-.-u—u,-,:u'.v_. gy PP e s t a r t F r e q
240208800 GHz

Stop Freq
2. 48208000 GHz

CF Step
1.00000008 MHz
Auto Man|

Freq Offset
; B.ERREREAE  Hz
sy

Signal Track

file saved

Test Plots (T/4DQPSK)
Dwell Time (Mid-CH)

55 Agilent R T |Freq/Channel
Yart 15C Owell Time C a Mkrl 5

At Center Freq

244160800 GHz

Start Freqg
2. 44180088 GHz

Stop Freq
244100068 GHz

CF Step|
1.00088808 MHz
Auto Man|

Freq Offset
B.e0000600 Hz

Signal Track

#YBH 1 MHz

| File Operation Status. C:AHCT.GIF file saved

FCC PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www.het co kr

Test Report No. Date of Issue: EUT Type:
HCTR1305R12 May 21, 2013 GSMMWCDMA Phone with Bluetooth3 .0, WIFIB02.11 blgh

FCCID:
INFE465G
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Test Plots (m/4ADQPSK)
Dwell Time (High-CH)

SC DOwell Tin

Att

iR

T‘“.:-"--‘+-n'\ru_.-r|-L--v'*—pn'-v'-'b-.'-'-M-n-'rv'\'u-;.-'-wH*-'-.#-'J-..--.-A.A-p'ﬂ\-'.uv.-u"-'-ﬂ'

|

b

File Operation Status, C:\HCT.GIF file saved

a Mkrl

i

R [Freq/Channel
! Center Freqg
2. 43000000 GHz

Start Freq
243000068 GHz

Stop Freq
2. 43000000 GHz

CF Step
1.00000008 MHz
Auto Man|

Freq Offset
| 0.A0000608 Hz

Signal Track

FCC PT.15.247

FCC CERTIFICATION REPORT

TEST REPORT www.het co kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1305R12 May 21,2013 GSMMWCDMA Phone with Bluetooth3.0, WIFIB02.11 blghn ZNFE465G
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8.6 SPURIOUS EMISSIONS
8.6.1 CONDUCTED SPURIOUS EMISSIONS
Test Requirements and limit, §15.247(d)

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that
contains the highest level of the desired power, based on either an RF conducted or a radiated
measurement, provided the fransmitter demonstrates compliance with the peak conducted power
limits. If the transmitter complies with the conducted power limits based on the use of RMS
averaging over a time interval, as permitted under paragraph (b)(3) of this section, the attenuation
required under this paragraph shall be 30 dB instead of 20 dB. Attenuation below the general limits
specified in § 15.209(a) is not required. In addition, radiated emissions which fall in the restricted
bands, as defined in § 15.205(a), must also comply with the radiated emission limits specified in §
15.209(a) (see § 15.205(c)).

Limit : 20 dBc
Test Configuration

Bluetooth Tester

—— o0 (Spectrum Analyzer

EUT | Power Splitter

TEST PROCEDURE

Conducted RF measurements of the transmitter output were made to confirm that the EUT
antenna port conducted emissions meet the specified limit and to identify any spurious signals that
require further investigation or measurements on the radiated emissions site.

The transmitter output is connected to the spectrum analyzer.

The Spectrum Analyzer is set to { DA 00-705 )

1. Span = wide enough to capture the peak level of the in-band emission and all spurious
emissions(e.g..,harmonics) from the lowest frequency generated in the EUT up through
the 10™ harmonic.

2. RBW = 100 kHz(Upon 1 GHz = 1 MHz)

3. VBW 2 300 kHz(Upon 1 GHz = 3 MHz)

4. Sweep = auto

5. Sweep point = 2"span/RBW

5. Detector function = peak

FCC PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www.het co kr

Test Report No.
HCTR1305R12

Date of Issue:
May 21,2013

EUT Type:
GSMMWCDMA Phone with Bluetooth3.0, WIFIB02.11 blghn

FCCID:
INFE465G
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6. Trace = max hold

Measurements are made over the 30 MHz to 26 GHz range with the transmitter set to the lowest,

middle, and highest channels.

This test is performed with hopping off.

TEST RESULTS

No non-compliance noted.
FACTORS FOR FREQUENCY

Freq(MHz) Factor(dB)
30 10.01
100 10.02
200 10.10
300 10.09
400 10.13
500 10.21
600 10.13
700 10.31
800 10.18
900 10.30

1000 1017
2000 8.53
2400* 7.18
2500" 12
3000 §.59
4000 10.02
5000 9.88
g6000 570
7000 10.21
5000 6.13
8000 8.79
10000 12 46
11000 8.1
12000 g.52
13000 898
14000 8.13
15000 11.62
16000 692
17000 1323
18000 10.25
19000 10.28
20000 9.10
21000 10 .94
22000 11 .54
23000 8.81
24000 11.71
25000 937
26000 9.34
Mote : 1. ™ is fundamental frequency range.

1.
2. Factor= Cable loss + Splitter loss
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Test Plots (GFSK) - 30 MHz - 1 GHz
Spurious Emission (Low-CH)
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Test Plots (GFSK) - 30 MHz - 1 GHz
Spurious Emission (Mid-CH)
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Test Plots (GFSK) - 30 MHz - 1 GHz
Spurious Emission (High-CH)
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Ref Offset 7.2 dB
Re ¥

Start 30.0 MHz
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#VBW 300 kHz
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Test Plots (8DPSK) - 30 MHz - 1 GHz
Spurious Emission (Low-CH)
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Test Plots (8DPSK) - 30 MHz - 1 GHz

Spurious Emission (Mid-CH)
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Test Plots (8DPSK) - 30 MHz - 1 GHz
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Test Plots (m/4DQPSK) - 30 MHz - 1 GHz
Spurious Emission (Low-CH)
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Test Plots (m/4DQPSK) - 30 MHz - 1 GHz

Spurious Emission (Mid-CH)
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Test Plots (m/4DQPSK) - 30 MHz - 1 GHz
Spurious Emission (High-CH)
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Test Plots (GFSK) - 1 GHz - 10 GHz
Spurious Emission (Low-CH)
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Test Plots (GFSK) - 1 GHz - 10 GHz
Spurious Emission (Mid-CH)
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Test Plots (GFSK) - 1 GHz - 10 GHz
Spurious Emission (High-CH)
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Test Plots (8DPSK) - 1 GHz - 10 GHz
Spurious Emission (Low-CH)
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Test Plots (8DPSK) - 1 GHz - 10 GHz
Spurious Emission (Mid-CH)
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Test Plots (m/4DQPSK) - 1 GHz - 10 GHz
Spurious Emission (Low-CH)
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Test Plots (m/4DQPSK) - 1 GHz - 10 GHz

Spurious Emission (High-CH)
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